Produkte A TUVRheinland®
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Prifbericht-Nr.: 89212529.02br Auftrags-Nr.: 172114 Seite 1 von 14
Test Report No.: Order No.: Page 1 of 14
Kunden-Referenz-Nr.:  N/A Auftragsdatum: 01.11.2017

Client Reference No.: Order date:

Auftraggeber: Superior Manufacturing Group-Europe BV, Achterzeedijk 57 Unit 1, 2992 SB

Client: Barendrecht, The Netherlands

Prifgegenstand: Anti fatigue mat

Test item:

Bezeichnung / Typ-Nr.: 656 Cushion Ease Solid Nitrile FR
Identification / Type No.:

Auftrags-Inhalt: Classification of burning behaviour
Order content:

Prafgrundlage: EN 13501-1:2007+ A1:2009

Test specification: Classification of burning behaviour

Test methods: Ignitability of products subjected to direct impingement of flame
(EN ISO 11925-2:2010/C1:2011) and determination of the burning behaviour using a
radiant heat source (EN 1SO 9239-1:2010)

Wareneingangsdatum: 06.11.2017
Date of receipt:

Prifmuster-Nr.: MT17-172114.02

Test sample No.:

Prifzeitraum: 07.11.2017 - 10.11.2017
Testing period:

Ort der Prifung: Westervoortsedijk 73,

Place of testing: 6827 AV Arnhem, Netherlands
Priflaboratorium: TUV Rheinland Nederland B.V

Testing laboratory:

Priufergebnis™*: Siehe Sonstiges / See Other
Test result*:

gepruft von / tested by: kontrolliert von / reviewed by: . /
7 o[-
}é// ey
15.11.2017 M.A. van de Vlekkert [ i + 15.11.2017 E. Zwier i —( )
Datum Name / Stellung (" Unterschrift Datum Name / Stellung Unterschrift
Date Name / Position Signature Date Name / Position Signature
Sonstiges / Other: Test result: See clause 4 on page 5.
Zustand des Prufgegenstandes bei Anlieferung: Prifmuster vollstandig und unbeschadigt
Condition of the test item at delivery: Test item complete and undamaged
* Legende: 1 = sehr gut 2 =gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft

P(ass) = entspricht 0.g. Prufgrundlage(n) F(ail) = entspricht nicht o.g. Prifgrundlage(n) N/A = nicht anwendbar ~ N/T = nicht getestet
Legend: 1 = very good 2 = good 3 = satisfactory 4 = sufficient 5 = poor

P(ass) = passed a.m. test specification(s)  F(ail) = failed a.m. test specification(s) N/A = not applicable N/T = not tested

Dieser Prifbericht bezieht sich nur auf das o.g. Prifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be

duplicated in extracts. This test report does not entitle to carry any test mark.
W0

TOV Rheinland Nederland B.V. - Westervoortsedijk 73 - NL -6827 AV Arnhem - Tel.: +31 88 888 7 888 - Fax: +31 88 888 7 879
Mail: info@nl.tuv.com - Web: www.tuv.com/nl
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Liste der verwendeten Priufmittel
List of used test equipment

Prifmittel
Test equipment

Priafmittel-Nr. / ID-Nr.
Equipment No. / ID-No.

Néachste Kalibrierung
Next calibration

Flooring Radiant Panel A00929 30.08.2018
Anemometer A01989 26.09.2020
Scales A00769 31.01.2018
Thickness gauge A00904 14.01.2018
Metal ruler 1 A01759 12.12.2019
Metal ruler 2 A01558 12.01.2019
Metal ruler 3 A01567 20.09.2019
Vertical ignitability test cabinet A01576 -
Stopwatch A01699 11.12.2020
Metal reference plate A00813 12.12.2019
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Produktbeschreibung
Product description

Product identity

656 Cushion Ease Solid Nitrile
FR*

Use of fire-retardant

Yes*

Composition

Nitrile rubber*

* applicants declaration

Figure 1, Picture of the received sample (surface)

Figure 2, Picture of the received sample (backing)
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
1 Construction data

ISO 24346:2006 & 1ISO 23997:2008

Test condition

23 £ 2°C and 50 * 4% relative humidity

Pre conditioning, duration

2 48 h & until constant mass is achieved

Total thickness (mm)

18.8

Total mass (g/m?) 13653
Density (kg/m?3) 726

2 Ignitability of products subjected to direct impingement of flame
EN ISO 11925-2:2010/C1:2011
Date of testing 08.11.2017

Pre-conditioning, climate

23 £ 2°C and 50 + 4% relative humidity

Pre-conditioning, duration

2 48 h & until constant mass is achieved

Description of substrate

Fibre cement board, thickness 8 + 2 mm,
density 1800 + 200 kg/m?3 conforming to
EN 13238:2010

Flame application Surface

Flame application time (s) 15

Requirements according EN 13501-1:2007+A1:2009 See clause 5

Test result(s)

Orientation Length Width

Test sample 1 2 3 1 2 3

Ignition of the sample

Yes Yes Yes Yes Yes Yes

Flame tip reached 150 mm above the application point

No No No No No No

Duration after application when the flame tip reached the
150 mm above the application point (s)

N/A | NJA | NJA | NJA | NJA | N/A

Extent of damaged area, length (mm)

44 48 45 54 52 57

Extent of damaged area, width (mm)

12 12 12 12 15 14

Material melts

No No No No No No

Shrinks away from flame without being ignited

No No No No No No

After glowing

No No No No No No

Flaming droplets/particles which caused ignition of filter
paper

No No No No No No
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
3 Determination of the burning behaviour using a radiant heat source
EN 1SO 9239-1:2010
Date of testing 09.11.2017 & 10.11.2017
Pre-conditioning, climate 23 = 2°C and 50 * 4% relative humidity
Pre-conditioning, duration = 48 h & until constant mass is achieved
Description of substrate Fibre cement board, thickness 8 £ 2 mm,
density 1800 + 200 kg/m?3 conforming to EN
13238:2010
Fixing method None, samples are tested loose laid on the
substrate
Requirements according EN 13501-1:2007+ A1:2009 See clause 5
Test result(s)
Test sample 1 2 3 4 Mean
Orientation (Length: 1, Width: T') 1 T T T T
Flame spread (cm) 11 11 13 13 12
CHF / HF-30 (kW/m?) 10.5 10.5 10.3 10.3 10.4
Maximum light attenuation (%) 26.9 35.0 38.2 32.8 35.3
Smoke production (%.min) 198 303 277 255 278
Observations:
Specimen 1, 2, 3 and 4: No flashing, transitory- or sustained flaming are observed.
Specimen 1, 2, 3 and 4: Extinguished naturally beforer the end of the test duration.
4 Classification of burning behaviour
EN 13501-1:2007+A1:2009
The product, 656 Cushion Ease Solid Nitrile FR, in relation to its reaction to fire B
behaviour is classified: f
The additional classification in relation to smoke production is: sl

Reaction to fire classification : By —s1

Field of application

- As afloor covering in accordanse with the nominal product paramaters given on page 3.

- On end use substrates of classes Al and A2-s1,d0 according to EN 13238:2010.

- Any way of fixation, glued down or loose laid.

Statements

- This document does not represent type approval or certification of the product.

- The test results only relate to the behaviour of the test specimens of the examined product
under the -particular conditions of the test in laboratory conditions; they are not intended to be
the sole criterion for assessing the potential fire hazard of the product in use.

- The validity of this report will expire directly after alterations or modifications of the examined

product (combination)(s) and/or the criteria.
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
5 Potential classes of reaction to fire performance for floorings

EN 13501-1:2007+A1:2009

Class Test method(s) Classification criteria Additional classifications
EN SO 11822 AT <30 °C; and
and Am £ 50 %; and -
tr= 0 (i.e. no sustained flaming)
Als EN ISO 1716 PCS < 2.0 MJ/kg @ and
PCS <2.0 MJ/m2¥ and i
PCS <1.4 MJ/m? ¢ and
PCS < 2.0 MJ/kg ¢
EN1SO 11822 AT <50 °C and
or Am <50 % and -
t<20s
A2 EN ISO 1716 PCS < 3.0 MJ/kg 2 and
f and PCS <£4.0 MJ/m2% and i
PCS <4.0 MJ/m? ¢ and
PCS < 3.0 MJ/kg ¢
EN ISO 9239-1 ¢ CHF = 8.0 kW/m? Smoke production 9
EN ISO 9239-1 ¢ CHF = 8.0 kW/m? Smoke production ¢
B and
! EN ISO 11925-2 " | Fs < 150 mm within 20 s -
Exposure =15 s
EN ISO 9239-1 ¢ CHF = 4.5 kW/m? Smoke production 9
c and
! EN ISO 11925-2 " | Fs < 150 mm within 20 s -
Exposure =15 s
EN ISO 9239-1 ¢ CHF = 3.0 kW/m? Smoke production 9
D and
! EN ISO 11925-2 1 | Fs < 150 mm within 20 s ]
Exposure =15 s
ENISO 11925-2 h: | Fs <150 mm within 20 s
E — B
Exposure =15 s
F No performance determined

- o a o T

For homogeneous products and substantial components of non-homogeneous products.

For any external non-substantial component of non-homogeneous products.

For any internal non-substantial component of non-homogeneous products.

For the product as a whole.

Test duration = 30 min.

Critical flux is defined as the radiant flux at which the flame extinguishes or the radiant flux after a test period of 30 min,
whichever is the lower (i.e. the flux corresponding with the furthest extent of spread of flame).

s1 = Smoke < 750 % minutes;

s2 =not s1.

Under conditions of surface flame attack and, if appropriate to the end use application of the product, edge flame
attack.
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Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
.q]'n_m SOr
Date of test

Specimen description
Tesl name
File name
Test number in series

Flux calibration file name

Thickness (mm)
Density {kg/m®)

Test duration

Substrate used?
Substrate

Fixing method
Conditioned?
Conditioning temp, (")
Conditioning RH {%4)

Tesi Results

Time to ignition
Time to flameout
Extent of burning {mm)

Critical flux at extinguishment (kW/m?)

HF-10 (kW/m?)
HF-20 (kW/m?)
HF-30 (kW/m?)

Flame spread at 10 minutes (mm)
Flame spread at 20 minutes {mm)
Flame spread at 30 minutes { mm)
Peak light attenuation (%)

Time to peak light attenuation
Total integrated smoke (%.min)

Potential classification

cEN IS0 9239.

A 2010
TUY Rheinland Nederland B. V.

- TEV-Riwintand Superior manufacturing group 89212529

Now, 09 2017

- 636 Cushion Ease Solid Mitrile FR MT17-172114.02
“# Prod 1

s DAFRPFILESVI 711001008y

‘4

CCAFRPSOFT2 9ANWCALIBIFLX17010.CSV

15.8

77
L

3 minutes 20 seconds (1400 )
Yes
Calcium silicate
Mone (loese [aid)
Yes

D23
20

2 minutes 03 seconds (123 s)
23 minutes 18 seconds {1398 5)
110
S 1049
1077
10,49
Mot calculated (test duration < 30 minutes)
Q0
110
Not measured
2685
S 10 minutes 38 seconds (638 5)
C198.02

: A2(f)/R(M)

Smaoke production classification HE |

Phese results relake anly I.n I'!m behaviowr of the specimens of the product under the pariculor condilions of the Lesi: T npr—
imended g0 b the sle eriterion for assessing (he peential Fire buzand of the produci in use.

Test Report No.: Page 7 of 14
Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
6 Flooring Radiant Panel Single Specimen Report

leepent prowdusced with e Fire Vestmg, Technalogy FRPSalt soltwar page 1
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation

Repont prodaced with the Fire Testng Techmology FRPSoft software

Time (min)

# Prod 1

DAFRPFILES\I7110010.CSV

l'est name
File name

Rake Results

Position (mm)  Tame () Flux (kWim®) Qsb (MIim?} Position (mun)

o0 542 11.2 6.060 S0
1140 727 105 7.629 5610
L) 929 \;le
210 9.2 A6l
260 8.2 710
S0 7.3 760
N (O 814
410 53 s6)
160 44 910

Comments

Specimen extinguished naturally

Smoke Graph
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These rowHe Lates 1y by ~ b ur pr 2
l.u-.u.‘ u' aufts redate only to 1I.u behaviour of the specimens of the product under the particulsr conditions of the test: they are nol
intended to be the sole criterion for assessimg the patentisl fire hazard of the product in use

Ime (s5) Flux (fW/m Qsh (MIime)
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Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
Date of test

Specimen description
Test name
File name
Test number in series

Flux calibration file name

Thickness (mm)
Density (kg/m*)

Test duration

Substrate used?
Substrate

Frxing method
Conditioned?
Conditioning temp. (°C)
Conditioning RH (%)

Test Resulis

Time to ignition

Time to flameout
Extent of burning (mm)

Critical flux at extinguishment (k'W/m?)

HF- 10 (kW/m?)
HF-20 (kW/m?)
HE-30 (kW/m®)

Flame spread at 10 minutes (mm)
Flame spread at 20 minutes (mm)
Flame spread at 30 minutes {mmy)
Peak light attenuation (%)

Time to peak light attenuation
Total integrated smoke (% L)

Potential classification

Smoke production classification

These results relate orzly Lo the behaviour of the specimens of the

Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
leiport preducod with the Fire T ety Technology FRESofl soltwane e

EN IS0 9239-1:2010

TUV Rheinland Nederland B. V.

HAERkeinland Superior manufacturing group 89212520
Mov. 092017

- 636 Cushion Ease Solid Nitrile FR MT17-172114.02

# Cross 2

CDAFRPFILESW 7110011 CSY
4

CCAFRPSOFT2 SAVCALIB\FLX 1 7010.CSV

158
726

24 minuies 04 seconds (1444 5)
Yes

- Calcium silicate

Mone (loose laid)
Yes

23

: 50

© 2 minutes 04 seconds (124 s)
24 minutes (1440 5)
110
S 1049
10,49
1049
: Not caleulared (test duration < 30 minmutes)
Al
L0
Mot measured
35.01
L minutes 54 seconds (654 5)
303 04

r A2(AYB()
HE] |

imtended Io he the sohs criterion lor aesessne the polential fre hacard of the product in use

product under the particular comsditions of e test ey ame ot
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Absatz

EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung

Clause

Measuring results - Remarks | Evaluation

Anforderungen - Priifungen / Requirements - Tests

Ripont prochoced sl the Fire Testingg Tedhnology FRPSoR soflware
paie 2

Smoke Graph

100-
_ sol .
.i e,
— | g
= o
Z 60
5
=
T 40
=] | |
] | A e
s | L LA™
£ 20 W o,
i.':u II‘I."' 1'\.\..
(= o Ihh"'*
s Wiy
ol TS
0 5 10 15 20 25

Tirme jmin)

Test name - # Cross 2
File name : DAFRPFILES\ 7110011 CSY

Rake Results

Postteony from . Timwe (%) Flus kWi Qb (MEm®} Position imm) Time (51 Flox (EWATTY  Qsb (bim™)

4l 367 1.2 1103 S0 36
114 595 1045 0.244 A6 - .1.r1
6] iy - Gl 25
210 - 92 - Al - 7
264} - H2 T I'*!
1140 1.3 T 1.5
30 63 Bl : I i}
A1 5% R - 1.2 -
460 - 4.4 - QI J.fj

L omments

Specimen extinguished naturally

||l1-.-.\j !I.i:ill“:\. relale eniy o the behuviour af the speciiiens of the product under the partieulan conditions of twe fest they ane sl
bt i b the soale eriteron for nuseasing the potentinl fire hazand of the produst m e, o
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Absatz

EN 13501-1:2007+ A1:2009

Messergebnisse - Bemerkungen

Clause

Anforderungen - Prifungen / Requirements - Tests

Measuring results - Remarks

Bewertung

Evaluation

Rupart praduce:d with the Fire Testing Technohsgy FRPSofl sollware

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
Date of test

Specimen description
Test name
File name
Test number in series

Flux calibration file name

Thickness (mm})
Density (ke/m®)

Test duration

Substrate used?
Substrate

Fixing method
Conditioned?
Conditioning temp. (°C)
Conditioning RH (%)

Test Results

Time to ignition
Time to fameout

EN 180 9239-1:2010

- TUV Rheinland Nederland B.V

~FU¥ Rheinland Superior manufacturing group 89212520
Now. 102017

2656 Cushion Ease Solid Nitrile FR. MT17-172114.02
# Cross 3
DAFRPFILESV 711000 6,05V

4

D CAFRPSOFT2 9AMCALIBFLX 17010 CSY

|88
726

21 minutes 57 seconds (1317 5)

" Yes

Calcium silicate
Mone (loose laid)
Yes

.
.and

D50

2 minutes 04 seconds (124 5)
21 minuies 54 seconds (1314 5)

Extent of burning {mm) 130

Critical flux at extinguishment {kW/m?) 10.26

HF-10 {(kW/m?*} <1038

HF-20 (kW/m#) 1038

HE-30 (kW/m?) Mot calculated (test duration < 30 minutes)
Flame spread at 10 minutes ( mm) <120

Flame spread at 20 minutes | mm) 120

Flame spread at 30 minutes { mm) Mol measured

Peak light attenuation (%) ik 1o

Time to peak light attenuation 11 minutes 45 seconds {705 )
Total imegrated smoke (% min) (27736

Potential classification + AX(M/B(M)

Smoke production classification : sl

These resulls relate only to the behaviowr of the

mitended fo be ihe sole eeiterion for assessmg lhe potential fire hazard of the product in use

specinsis of the product under the particular conditzons of the e ey are nol

fragu |
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
Repert prodused watl B Fire |'._--.||||E~'|'.._-._-|||...,.|‘_,|._.:I TRPSoft saliwars .

Smoke Graph

100,
. 80l o : L
® 60
E |
g
2 J
o
g ?uﬁ‘}'ﬁ%wmua
5 = |=7"":||IIF .hlllu
g | i Yoy,
= ] ) u_;-. L
O : M‘*”« ———
0 5 10 15 20 25

Time {min)

Test name ¥ Cross 3
File name : DAFRPFILESTI0016 CSY

Rake Results

Posttion (mm) Tiome (%) Flux (kWom) Qsh (M7 Position {mm) Time(s) Flux |].L1,:'q.'_-'|]]':| Qb (MAmM™)

i) 426 11.2 4763 a1 1.0
! I_-"r 553 [RE] 5R0G S} - i_il
1) i - Gl 2.5
2n - 92 660) 21
2l - B3 = T 1.5
110 73 Tild 1.5
360) 6.1 810 . 13
411 - 53 ) 1.2 -
4641 4.4 2 ] ||_1

L omments

Specimen extinguished naturally

.I hese rustits relate anly to the h'_'lh“wm" ol the specimens of the product under the particular conditions of the test: they ans not
nitendbend to e b sale erterson Gor nssessing the potential fire hazand of the product i e ‘
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Messergebnisse - Bemerkungen | Bewertung

Absatz EN 13501-1:2007+ A1:2009
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
Hopant preduced witly the Fire Test iing Tuoctmnlogy FRPSuil softwap g |

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
Date of test

Specimen description
T'est name
File name
Test number in series

Flux calibration file name

Thickness {mm)
Density (kag'm*)

Test duration
Substrate used?
Substrate
Fixing method

EN 150 9239-1:2010
TUV Rheinland Nederland B.V
Fev=Rheinland Superior manufacturing group %9212520

- Nov. 102017

656 Cushion Ease Solid Nitrile FR MT17-172114.07

# Cross 4
DAFRPFILESY 7110017 CSY

-4

: CAFRPSOFT2 9AVCALIBWFLX 17010 CSY

726

24 minutes 29 seconds (1469 s)
Yes

Calcium silicate

Mone (loose laid)

Conditioned? Yes

Conditioning temp. (*C) 23

Conditioning RH (%) S50

Test Resulis

Time to ignition 2 minutes 04 seconds (124 )
Time to flameout 24 minutes 26 seconds (1466 s)
Extent of burning {mm) 130

Critical flux at extinguishment (kW/m?) 1026

HF-10 (kW/m?) 10.63

HF-20 (kW/m?) 10,38

HF-30 (kW/m?) : Not calculated (test duration < 30 minutes)
Flame spread at 10 minutes (mm) S 100

Flame spread at 20 minutes (mm) 120

Flame spread at 30 mimues (mm) Mot measured

Peak light attenvation (%4) 3283

Time to peak light attenuation 9 minutes 43 seconds (583 s)
Total integrated smoke (%.min) 25535

Potential classification

CAZAYB(M)

Smoke production classification : sl

|¢ﬂNﬂMWhmmhkaEMmmmﬁmMummnanmmmuMwmqumMmemwumﬂxmmmwm“w
intended io e the sole erlerson [ assessmg the patenial fire hazard of the rroduct in use .
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Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
Reupan pradied with the Fire Tetting Tochmalogy FRESo soltware peige T

Smoke Graph

100

— B0 ; ¥ -

= |

a 1

T 60

2

s

T a0

i |

in j

A "-’f-"""r} i ol

= aadgft TN

g 20 Al Py i

= | W ey

= . o T Mo,

0k —-—-—L. —— = — . w"“r‘-ﬂ- P
0 5 10 15 20 25
Tirme (min)
Test name : # Cross 4

File name  DAFRPFILES\7110017.CSV

Rake Results

Pasition (mmp Time (5) Flux (KW Csb (MIm™ Position (mm) Time (=) Flux (KWim T Qb {MNm
[ih] A5 11.2 4,976 510

1 691 10,5 725 560 . 3l
L) 91 &10 . 5
210 - ] Gl . 1 .|
260 %2 710 . 18
30 - T 1.5
A6l .3 : 10 - 1%
A 10 53 R % 1.2
Al 4.4 EH ] LAF

Comments

Specimen extinguished natrally

These .rl.'..l.l|ll-1 ||_-:|;||._- onby !|| il behaviour f_;j' the specimens of the product under the parlicular eonditions of the bt thee are ol
intended 1o be the sole criterion loe nusessing the podential fire hivenrd of the prodisct in wse .
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